
TELANGANA STATE INDUSTRIAL 

INFRASTRUCTURE CORPORATION LTD 

OCTOBER 2016 

PRE FEASIBILITY REPORT 

PREPARED BY 

ESTABLISHMENT OF  

HYDERABAD PHARMA CITY 
 

 RANGA REDDY DISTRICT, TELANGANA STATE 



Development of Hyderabad Pharma City
at Kandukur, Yacharam and Kadthal Mandals of Ranga Reddy District

PRE FEASIBILITY REPORT

Page | i

CONTENTS

Chapter 1. Executive Summary........................................................................1-1

1.1 Project Components ..................................................................................................................1-1
1.2 Preliminary Infrastructure Assessment......................................................................................1-2
[...]
proposed under green areas in the Township. The detailing of these components shall be carried out in 

the Detailed Site Master Planning Stage of the project. 

6.4 Social Infrastructure 

Social Infrastructure within Processing Area: Club House(s), Landscaped open spaces 

Social Infrastructure within Non Processing Area: discussed in Section 6.2. 

6.5 Connectivity 

(Traffic and transportation – road/rail/metro/waterway etc) 

6.5.1 Road Connectivity 

The following are the tentative road links proposed for Pharma City. The same shall be detailed during 

the Detailed Site Master Planning Stage of the Project. 

S 
No 

Name of Link 
Existing 
Status 

Proposed Upgradation/ 
Development Plan 

Remarks 

1.  Kandukur-Yacharam 
Road 

Single 
lane 
road 

 Entire road stretch of around 22 
km to be upgraded to 6 lanes in 
Phase 1 

 Six bypasses to be developed at - 
Kandukur, Vailkunta Tanda, 

 To link Site to 
Srisailam Highway 
and Nagarjunasagar 
Highway 



Development of Hyderabad Pharma City  
at Kandukur ,Yacharam and Kadthal Mandals of Ranga Reddy District  
 
PRE FEASIBILITY REPORT 
 

Page | 6-3   

S 
No 

Name of Link 
Existing 
Status 

Proposed Upgradation/ 
Development Plan 

Remarks 

Mirkhanpet, Singaram, 
Wanaparthy, and Yacharam 

2.  NH 765 (Srisailam 
Highway) from 
Hyderabad ORR to 
Ramanuthula 

Two 
lane 
road 

 Upgradation of 36 km highway 
stretch (from ORR near Mankhal 
to Ramnuthula) to 4 lanes in Phase 
1 and 6 lanes in Phase 2 

 To link Site to 
Hyderabad ORR and 
Rajiv Gandhi 
International Airport 

3.  Nagarjunasagar 
Highway from 
Hyderabad ORR to 
Takkellapalli Tanda 
(near Chintapatla) 

Two 
lane 
road 

 Upgradation of 30 km highway 
stretch (from ORR near Bonguloor 
to Takkellapalli Tanda) to 4 lanes 
in Phase 1 and 6 lanes in Phase 2 

 To link Site to 
Hyderabad ORR  

4.  Road connecting ORR 
Exit 13 (near Raviryal) 
and NIMZ Site 

Single 
lane 
road 

 Upgradation of 23 km road stretch 
to 4 lanes in Phase 1 and 6 lanes in 
Phase 2 

 To link Site to 
Hyderabad ORR  and 
Rajiv Gandhi 
International Airport 

5.  Greenfield road link 
between proposed 
Pharma City Township 
and NIMZ Site near 
Lacha Nayak Tanda 

Nil  600 m stretch to be developed to 
2 lanes in Phase 1 and 4 lanes in 
Phase 2 

 To link NIMZ Site to 
Pharma City 
Township  

6.  Greenfield road link 
between proposed 
Pharma City Township 
and NIMZ Site near 
Potubanda Tanda 

Nil  2 km stretch to be developed to 4 
lanes in Phase 1 and 6 lanes in 
Phase 2 

 To link NIMZ Site to 
Pharma City 
Township; Also to 
serve as 
interconnectivity link 
between surrounding 
settlements 

7.  Road connecting Kadtal 
(on NH 765) to NIMZ 
Site near Mariakunta 
Tanda via 
Saireddigudem 

Single 
lane 
road 

 5.6 km stretch to be developed to 
4 lanes in Phase 1 and 6 lanes in 
Phase 2 

 To link NH 765 to 
NIMZ Site, Pharma 
City Township, 
Pharma University, 
Pharma R&D and 
Ancillary Hub 

8.  Greenfield road link 
from NIMZ Site to 
Kadtal Road (preceding 
Item 7) 

Nil  700 m stretch to developed to 4 
lanes in Phase 1 and 6 lanes in 
Phase 2 

 To link western part 
of NIMZ Site to 
proposed external 
link in Item 7 

9.  Greenfield road link 
from central part of 
NIMZ Site to Kandukur-
Yacharam Road near 
Nazdik Singaram 

Nil  1.5 km stretch to be developed to 
4 lanes in Phase 1 and 6 lanes in 
Phase 2 

 To link central part of 
NIMZ Site to 
Kandukur-Yacharam 
Road 



Development of Hyderabad Pharma City  
at Kandukur ,Yacharam and Kadthal Mandals of Ranga Reddy District  
 
PRE FEASIBILITY REPORT 
 

Page | 6-4   

S 
No 

Name of Link 
Existing 
Status 

Proposed Upgradation/ 
Development Plan 

Remarks 

10.  Greenfield road link 
from eastern part of 
NIMZ Site to 
Nagarjunasagar 
Highway at Takkellapalli 
Tanda  

Nil  5.3 km stretch to be developed to 
4 lanes in Phase 1 and 6 lanes in 
Phase 2 

 To link eastern part of 
NIMZ Site to 
Nagarjunasagar 
Highway 

11.  Greenfield road link 
from Srisailam Highway 
to R&D and Ancillary 
Hub 

Nil  1.5 km stretch to be developed to 
4 lanes in Phase 1 and 6 lanes in 
Phase 2 

 To link R&D and 
Ancillary Hub to 
Srisailam Highway 

6.5.2 Rail Connectivity 

It is proposed to develop a greenfield rail spur line from Shadnagar Railway Station (on SCR rail line) to 

the NIMZ Site near Vailkunta Tanda as shown in Drawing 3. The tentative alignment measure 38.2 km in 

length. This shall be fine-tuned during the Detailed Site Master Planning Stage of the project. 

6.5.3 Air Connectivity 

The Rajiv Gandhi International Airport (RGIA) is located 21 km to the north of Pharma City Site (32 km 

distance by road from site boundary) at Shamshabad. RGIA houses India’s first Pharma Zone that offers 

temperature-controlled Truck-Dock to airside environment. Apart from this, a heliport is proposed to 

be developed within Pharma City for efficient air connectivity. 

6.6 Drinking Water Management 

(Source and Supply of water) 

As discussed in Section 3.8.1, Krishna Water Supply Scheme is the identified water source for the 

project. 

GoTS proposes to tap water for Pharma City from Phase III of the Krishna Water Supply Scheme. As part 

of the Krishna Water Supply Scheme, two Master Balancing Reservoirs of 22.5 ML capacity each are 

constructed at Gunagal, from where water is proposed to be tapped for Pharma City. It is located at 12 

km (distance by road) to the north east of the Project Site along Nagarjunasagar Highway.  

Preliminary estimate of gross water demand of Hyderabad Pharma City is 200 MLD. After considering 

recycling and reuse of wastewater, the net fresh water demand is around 123 MLD. It is proposed to 

treat the wastewater generated at Pharma City to tertiary level (Zero Liquid Discharge) thus enabling its 

reuse and recycle at the site. Hence, the total net fresh water demand for Pharma City has been reduced 

from 200 MLD to 123 MLD (including losses at 15%). 



Development of Hyderabad Pharma City  
at Kandukur ,Yacharam and Kadthal Mandals of Ranga Reddy District  
 
PRE FEASIBILITY REPORT 
 

Page | 6-5   

6.7 Sewerage System 

The estimated domestic wastewater (Sewage) from Hyderabad Pharma City in the ultimate phase of 

project development is 24 MLD. It is proposed to treat the sewage in Sewage Treatment Plant (STP) 

which will be established in modules. 

6.8 Industrial Waste Management 

6.8.1 Industrial Wastewater Management 

The estimated industrial wastewater from Hyderabad Pharma City in the ultimate phase of project 

development is 47 MLD. It is envisaged to treat the industrial wastewater in the proposed Zero Liquid 

(ZLD) based Common Effluent Treatment Plant (CETP) which will be developed in modules as per the 

demand.   

Design of an industrial CETP is highly sector-specific. Major and essential considerations are wastewater 

characteristics. Pre-treatment standards for raw effluent entering the collection system serving the 

CETP, and treatment standards for effluent discharged from the CETP are the essential parameters for 

the design.  Within this framework of site, treatment process would be decided based on wastewater 

characteristics and treatment standards. There are various other factors which are involved and could be 

grouped into treatment efficiency, reliability and cost. 

Clear understanding to the process and the similarity in the characteristics, makes the treatment 

relatively clear for the purpose of attaining the consistent treated quality.   Besides, many safe guards 

have also been considered including flexibility for attaining the desired concentrations of the treated 

quality. 

The CETP facility is to be designed to treat effluents generated from pharmaceutical industries based on 

ZLD – physico-chemical treatment, biological treatment, evaporation and filtration. Prior to release of 

effluents into the CETP, segregation of low TDiS & High TDiS contaminated streams shall be done at 

individual industry unit level. Further, preliminary treatment should be done at individual industry unit 

as per MoEF&CC/TSPCB guidelines. As per the stipulations of TSPCB, all the civil units shall be considered 

above ground level. A typical treatment process scheme is given as below.  

High TDS Stream: 

Raw effluent shall be first collected in inlet chamber after screening, from inlet chamber effluent is 

passed to oil traps for removal of oil and scum and then to collection and equalization tank, where 

effluent is stored and mixed to uphold hydraulic and organic variations. To avoid suspended solids 

settling in the equalization tank one number of floatable /submersible mixer is provided for mixing of 

effluents. 

From this unit effluent is transferred to flash mixer tank by pump. Here suitable chemical solutions are 

added to neutralize the effluent. Then after effluent is sent to primary clarifier for settling, where settled 

sludge is sent to sludge holding tank. Over flow from clarifier is collected in stripper feed tank. 



Development of Hyderabad Pharma City  
at Kandukur ,Yacharam and Kadthal Mandals of Ranga Reddy District  
 
PRE FEASIBILITY REPORT 
 

Page | 6-6   

Effluent is pumped to stripper column and the solvents are collected in solvent collection tank. From 

stripper column effluent is fed to Multiple Effect Evaporation (MEE) system. From MEE, Condensate is 

collected in condensate water tank and the Concentrate is sent to Agitated Thin Film Dryer (ATFD), from 

where the dried salt powder is collected and sent to TSDF. Condensate from MEE and ATFD shall be sent 

to balancing tank.  

MEE Process Description: 

The three different systems may be considered for CETP are Stripper Column, Multiple Effect Evaporator 

and ATFD Plant. To optimize the cost and flexibility in operations, MEE installation shall be done in 

phases.  Stripper column is used to recover solvent present in feed and steam is used as heating media 

for column reboiler. The recovered solvent is stored in storage tank and concentrate bottom product 

from column is used as a feed for MEE plant. The concentrate from MEE plant is used as a feed of ATFD 

plant for complete evaporation of water Steam shall be used as a heating media of ATFD Plant. Boiler & 

Cooling Tower is provided in the CETP System to provide steam for MEE System. 

 

Low TDS & Condensate Stream: 

Condensate water and LTDS effluent is mixed together in Balancing tank and fed to Anoxic tank and Two 

stage Aerobic Treatment i.e., Activated Sludge Process (ASP). ASP comprises of Aeration tank followed 

by Secondary Clarifier, which are proposed to meet the requirements. In aeration tank organic load as 

BOD will be degraded with the help of cultivated microbial culture. Constant Mixed Liquor Suspended 

Solids (MLSS) will be maintained in aeration tank in definite proportions by recycling the bio sludge 

trapped by the secondary clarifier. At aeration tank air is supplied from air blower to supply oxygen for 

the microorganisms. Recycling of bio-sludge from secondary clarifier will be done by non-clog, 

centrifugal, semi open type continuous duty & suitable capacity sludge recirculation pump. The Clarified 

Effluent collected is first Pumped to Dual Media Filter and Activated carbon filters then sent to RO plant 

for reuse of treated wastewater. 

Sludge Treatment: 

The solid waste generated from CETP comprises of boiler ash and other hazardous waste. The boiler 
ash can be used in brick manufacturing and sold to brick manufacturer. The hazardous waste 
generated from the process i.e., sludge from primary clarifier, salt from MEE, etc. would be disposed 
initially at authorized TSDF located at Dundigal near Hyderabad. Sludge generated from biological 
process would be used as manure for greenbelt.   

After analysing contour map of the area three locations have been identified for locating proposed 

wastewater treatment plants as shown in the following figure. 



Development of Hyderabad Pharma City  
at Kandukur ,Yacharam and Kadthal Mandals of Ranga Reddy District  
 
PRE FEASIBILITY REPORT 
 

Page | 6-7   

Figure 6-1: Proposed Location of Common Wastewater Treatment Plants at Pharma City 

Proposed Tentative Locations of
Wastewater Treatment Plants

LEGEND

 

6.8.2 Domestic Wastewater 

The estimated domestic wastewater (Sewage) from Hyderabad Pharma City in the ultimate phase of 

project development is 24 MLD. It is proposed to treat the sewage in Sewage Treatment Plant (STP) 

which will be established in modules. 

6.9 Solid Waste Management 

6.9.1 Municipal Solid Waste 

Total municipal solid waste (MSW) generation from the Project has been estimated at about 70 TPD. 

Standard waste generation rate of 0.4 kg/cap/day for residential area and 0.05 kg/cap/day for 

commercial area/institutional area has been considered to arrive at this estimation. 

Management of MSW: 

As per general composition of municipal solid waste, 35% of total waste will be biodegradable waste. 

Recent green technology - bio-digester may be provided to convert this waste into electricity. Digestate 

generated from this treatment serves as a very good biofertiliser. 



Development of Hyderabad Pharma City  
at Kandukur ,Yacharam and Kadthal Mandals of Ranga Reddy District  
 
PRE FEASIBILITY REPORT 
 

Page | 6-8   

Based on perusal of available literature, about 1.5 kW of electricity can be produced from one cubic 

metre of biogas. The size of the generator can be fixed depending upon the availability of gas, the 

quantity of gas and the duration for the requirement of the power. The main advantage of waste to 

electricity project is that, no external power is required for the operation of the plant. The power 

generated in the treatment plant can be utilised to meet the in-house requirements completely. Excess 

quantity can be utilised for any type of application, like street lighting, providing lights to the commercial 

zones/open areas etc. Typical waste to energy process flow diagram is the following figure. 

 

Other recyclable wastes 30% of total waste like paper, plastic, glass, metal shall be sent to nearest 

recycling facility. Remaining inert waste 35% shall be sent to nearest landfill facility. 

6.9.2 Industrial Solid Waste 

The estimated solid waste from the Project (as per the consultations held with BDMA12) would be in the 

order of 3 lakh TPA. Based on the published literature by CPCB, the composition of Hazardous Waste 

(HW) includes recyclable portion (30%-40%), land disposable portion (50%-60%) and incinerable portion 

(5%-10%). Initially, the solid waste generated from Pharma City is proposed to be sent to existing TSDF at 

Dundigul. Further, it is proposed to establish an integrated solid waste management facility (secured 

landfill, treatment/stabilization, recycling facility, incinerator and waste to energy facility) for ultimate 

stage requirements of the project. The indicative cost for establishing such integrated solid waste 

management facility is around Rs 200 Cr. 

Management of Non Hazardous Industrial Waste: 

The non-hazardous industrial waste consists of both recyclable and non-recyclable waste. The non-

recyclable waste includes biodegradable waste and inert waste. The likely biodegradable waste from 

sectors like food processing can be mixed up with MSW. The inert waste is to be sent to nearest landfill 

                                                           
12 Bulk Drug Manufacturers Association (India) 



Development of Hyderabad Pharma City  
at Kandukur ,Yacharam and Kadthal Mandals of Ranga Reddy District  
 
PRE FEASIBILITY REPORT 
 

Page | 6-9   

facility. Other recyclable wastes like packaging material, plastic, glass, metal shall be sent to nearest 

recycling facility for reuse. The details of quantity and classification and disposal method shall be further 

evaluated during the detailed planning stage of HP NIMZ implementation. 

Management of Hazardous Industrial Waste: 